
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION

Fresno Office 
1685 "E" St. 

Fresno, CA 93706-2007

Sacramento Office (Main) 
11020 Sun Center Dr. #200 
Rancho Cordova, CA 
95670-6114

Redding Office 
364 Knollcrest Dr. #205 
Redding, CA 96002

Regional Board Website (https://www.waterboards.ca.gov/centralvalley)

WASTE DISCHARGE REQUIREMENTS ORDER R5-2023-0046

ORDER INFORMATION

Order Type(s): Waste Discharge Requirements (WDRs)
Status: Adopted
Program: Non-15 Discharges to Land
Region 5 Office: Fresno
Discharger: City of Dinuba
Facility: Dinuba Wastewater Treatment Facility
Address: 6675 Avenue 412 
County: Tulare County
Parcel Nos.: 012-300-018-000, 012-300-013-000, 012-300-016-000,  
[...]
Table 12 - Effluent Limits ............................................................................................... 23



Waste Discharge Requirements Order R5-2023-0046 iv 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County 
GLOSSARY

GLOSSARY

APN(s) ............................... Assessor Parcel Number(s)
Antidegradation Policy ....... Statement of Policy with Respect to Maintaining High Quality 

Waters in California, State Water Board Resolution 68-16
Basin Plan ......................... Water Quality Control Plan for Tulare Lake Basin
bgs .................................... Below Ground Surface
BOD .................................. Biochemical Oxygen Demand (general term)
BOD[5] ............................... [Five-Day] Biochemical Oxygen Demand at 20°Celsius 

(specific analysis)
BPTC ................................. Best Practicable Treatment or Control
CEQA ................................ California Environmental Quality Act, Public Resources 

Code section 21000 et seq.
CEQA Guidelines .............. California Code of Regulations, Title 14, section 15000 et seq.
COC[s] .............................. Constituent[s] of Concern
CV-SALTS ......................... Central Valley Salinity Alternatives for Long-Term 

Sustainability
DO ..................................... Dissolved Oxygen
DWR .................................. California Department of Water Resources
EC ..................................... Electrical Conductivity
EIR .................................... Environmental Impact Report
FDS ................................... Fixed Dissolved Solids
FEMA ................................ Federal Emergency Management Agency
LAA(s) ............................... Land Application Area
lbs/ac/yr ............................. Pounds per Acre per Year
µg/L ................................... Micrograms per Liter
µmhos/cm .......................... Micromhos per Centimeter
MG[D] ................................ Million Gallons [per Day]
mg/L .................................. Milligrams per Liter
msl..................................... Mean Sea Level
MRP .................................. Monitoring and Reporting Program
MW .................................... Monitoring Well



[] Waste Discharge Requirements Order R5-2023-0046 iv 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County 
GLOSSARY

MCL ................................... Maximum Contaminant Level per Title 22
mJ/cm2 .............................. Millijoules per Square Centimeter
N........................................ Nitrogen
NCP………………………...Nitrate Control Program
ND ..................................... Non-Detect
NE ..................................... Not Established
NM..................................... Not Monitored
Recycled Water Policy ...... Policy for Water Quality Control for Recycled Water, State 

Water Board Resolution 2009-0011, as amended per 
Resolutions 2013-0003 and 2018-0057

R[O]WD ............................. Report of Waste Discharge
RCRA ................................ Resource Conservation and Recovery Act
SCP…………………………Salt Control Program
SPRRs .............................. Standard Provisions and Reporting Requirements
SERC ................................ State Emergency Response Commission
TDS ................................... Total Dissolved Solids
Title 22 .............................. California Code of Regulations, Title 22
Title 23 .............................. California Code of Regulations, Title 23
Title 27 .............................. California Code of Regulations, Title 27 
TKN ................................... Total Kjeldahl Nitrogen
Unified Guidance ............... Statistical Analysis of Groundwater Monitoring Data at 

RCRA Facilities, Unified Guidance (USEPA, 2009)
USEPA .............................. United States Environmental Protection Agency
WDRs ................................ Waste Discharge Requirements
WQO[s] ............................. Water Quality Objective[s]



Waste Discharge Requirements Order R5-2023-0046 1 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County

FINDINGS

The Central Valley Regional Water Quality Control Board (Central Valley Water Board) 
hereby finds as follows:

Introduction

1. The City of Dinuba (Discharger) owns and operates the Dinuba Wastewater 
Treatment Facility (WWTF or Facility), which is located approximately 2 miles 
west of the City of Dinuba in Tulare County, Section 13, Township 16 S, Range 
23 E, Mount Diablo Base and Meridian (MDB&M). The Facility’s location is 
depicted on the Site Location Map in Attachment A. The existing plant has been 
in operation since 1921 and has undergone several renovations.

2. The Facility is comprised of the following Tulare County Assessor Parcel 
Numbers (APNs): 012-300-018-000, 012-300-013-000, 012-300-016-000,  
012-300-017-000, and 012-300-003-000.

3. As the Facility owner and operator, the Discharger is responsible for compliance 
with the Waste Discharge Requirements (WDRs) prescribed in this Order.

4. The following materials are attached and incorporated as part of this Order:

a. Attachment A - Site Location Map

b. Attachment B - Process Flow Diagram

c. Attachment C - Pond and Well Map

d. Attachment D - Treatment Facility Map

e. Attachment E – Requirements for Monitoring Well Installation Workplans 
and Monitoring Well Installation Reports

f. Standard Provisions & Reporting Requirements dated 1 March 1991  
(SPRRs)
https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_or
ders/std_provisions/wdr-mar1991.pdf

5. Also attached is Monitoring and Reporting Program R5-2023-0046 (MRP), 
which requires monitoring and reporting for discharges regulated under these 
WDRs. The Discharger shall comply with the MRP and subsequent revisions 
thereto as ordered by the Executive Officer or adopted by the Central Valley 
Water Board.

C:\Users\jrobins\AppData\Local\Microsoft\Windows\INetCache\Content.Outlook\M8I5XGJW\g.	https:\www.waterboards.ca.gov\centralvalley\board_decisions\adopted_orders\std_provisions\wdr-mar1991.pdf
C:\Users\jrobins\AppData\Local\Microsoft\Windows\INetCache\Content.Outlook\M8I5XGJW\g.	https:\www.waterboards.ca.gov\centralvalley\board_decisions\adopted_orders\std_provisions\wdr-mar1991.pdf


Waste Discharge Requirements Order R5-2023-0046 2 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County

Regulatory History

6. Previous WDRs issued to the Facility include WDRs Order 82-113 (adopted on 
24 September 1982) and WDRs Order 95-200 (adopted on 17 August 1995). 
Order 95-200 described the WWTF as having a headworks, primary and 
secondary clarifiers, a trickling filter, primary and secondary sludge digesters, 
three polishing ponds, unlined sludge drying beds, 48.8 acres of 
evaporation/percolation ponds for wastewater disposal, and 20 acres of alfalfa 
and oats for wastewater reclamation. Order 95-200 limited the monthly average 
dry weather discharge to 3.0 million gallons per day (MGD). The City of Dinuba 
has had a Pretreatment Program since 1994 due to historical issues with 
industrial discharges to the City’s sewer collection system.

7. In a 20 August 2021 letter, the Central Valley Water Board Executive Officer 
issued the City a letter, pursuant to Water Code section 13260, requiring the 
submittal of a Report of Waste Discharge (RWD) due to the age of the existing 
WDRs (over 25 years old) and possible modifications made to the WWTF and 
associated discharge since the adoption of WDRs in 95-200. On 28 February 
2022, the Discharger submitted a RWD (February 2022 RWD) prepared by AM 
Consulting Engineers, Inc.

Facility and Discharges

Existing Facility and Discharges

8. The WWTF treats and disposes municipal wastewater generated by residences 
and businesses in the City, consisting of approximately 6,500 connections.  
Table 1 below provides a breakdown of the types and number of sewer 
connections served by the City of Dinuba WWTF based on the  
February 2022 RWD.

Table 1 - Sewer Connections
Type of Connection Number of 

Connections
Residential 5,522
Commercial 473
Residential Multifamily 166
City of Dinuba 176
Senior Discount 113
Residential Construction 67
Irrigation 23
Schools 30
Industrial 4



Waste Discharge Requirements Order R5-2023-0046 3 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County

9. The current WWTF’s treatment system consists of screening, secondary 
treatment (activated sludge treatment with the capability of providing 
denitrification), and secondary clarification. The WWTF currently has twelve 
ponds. The WWTF effluent is discharged to eleven evaporation/percolation 
ponds (see Attachment C for a map of the ponds). One additional pond, Pond 6, 
is used as an emergency wastewater storage basin. Sludge handling includes 
aerobic digestion followed by sludge dewatering (a screw press and further 
sludge drying on asphalt pavement). The process is summarized in the process 
flow diagram in Attachment B.

10. Influent WWTF flows are summarized for 2019 through 2022 in Table 2 below. 
WWTF flows are significantly less than the design flow of 3.0 MGD. The City’s 
population, according to the 1990 census, was 12,743. The population increased 
to 24,461 in 2019, according to the 2019 California Department of Finance 
population estimates, resulting in an average annual population growth rate of 
2.28 percent from 1990 to 2019. According to the RWD, assuming a long-term 
population growth estimate of 2.28 percent, it will take more than 15 years before 
the current design flow of 3.0 MGD is reached. Data presented for early 2023 
showed that the WWTF influent flows significantly increased when there was 
heavy precipitation events. 

Table 2 - Wastewater Flow

Year

Annual Average 
Flow 
(mgd)

Minimum 
Monthly Average 

Flow 
(mgd)

Maximum of 
Monthly Average 

Flow 
(mgd)

2019 2.01 1.97 2.05
2020 2.03 1.92 2.10
2021 2.09 2.02 2.15
2022 2.07 2.02 2.12

11. Influent water quality data is limited due to the limited constituents required per 
MRP 95-200. The 5-day biochemical oxygen demand (BOD5) and total 
suspended solids (TSS) influent quality for 2019 through 2022 is summarized in 
Table 3 below.

Table 3 - Influent Water Quality
Constituent 2019 2020 2021 2022

TSS (mg/L) 615 505 426 436
BOD5 (mg/L) 364 399 411 420

12. Table 4 below summarizes the effluent wastewater quality discharged to the 
evaporation/percolation ponds from January 2019 through December 2022 and 



Waste Discharge Requirements Order R5-2023-0046 4 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County

compares it to available data from 1995. Overall, the WWTF quality has 
improved since the current WDRs were adopted. The EC, BOD, and TSS 
concentrations are significantly lower than characterized in WDRs Order 95-200.

Table 4 - Treated Effluent Quality
Constituent Units Minimum Maximum Average 1995 Quality
pH S.U. 5.9 7.9 6.9 --
Electrical 
Conductivity (EC)

µmhos/cm 700 920 764 1,030

BOD5 mg/L 1.5 13.5 5.7 55
TSS mg/L 3.9 44.6 7.5 31
Nitrate as N mg/L 0.1 17 5.4 --
Total Kjeldahl 
Nitrogen (TKN)

mg/L 0.9 7.4 2.4 --

13. The RWD water balance used an average, area-weighted percolation rate of 
2.65 inches/day, 3.00 MGD wastewater flow rate, and a 100-year return annual 
total precipitation of 27.84 inches per year (distributed monthly, in accordance 
with average monthly precipitation values). The RWD determined that 50 percent 
of the pond area would be needed for adequate percolation/evaporation during 
100-year return total precipitation year.

Changes to WWTF Since 1995

14. In 1999, the Discharger upgraded the WWTF from a trickling filter system to an 
activated sludge system. The upgrades reportedly occurred because the BOD 
and flow loading to the existing trickling filters exceeded their design BOD and 
flow loading and the WWTF was experiencing effluent BOD5 violations. Ruiz 
Food Products, Inc. (started up in 1991) created increased BOD, flows, and oil 
and grease loading to the WWTF. The single 2.85-million-gallon aeration basin 
consists of concrete on the bottom and sides, six aerators, and two mixers. The 
trickling filters were taken out of service but remain at the WWTF.

15. WDRs Order 95-200 stated that the Discharger used treated wastewater to 
irrigate up to twenty acres of cropland on City-owned property. According to 
available inspection reports and information in the case file, it appears the City 
implemented wastewater reclamation through 2005. However, according to the 
Discharger, the City has not reclaimed wastewater since 2005.

16. In early October 2007, the WWTF ponds were about to overflow due to delayed 
maintenance of the ponds. Seven of the ten disposal ponds (at that time) were at 
or above their maximum allowed freeboard elevation. The remaining three ponds 
were within 0.6 feet of the maximum allowed freeboard. Part of the long-term 
solution was to add additional disposal ponds. In 2010, the Discharger added two



Waste Discharge Requirements Order R5-2023-0046 5 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County

more unlined evaporation/percolation ponds, Ponds 11 and 12. In addition, the 
Discharger disks each pond every year and deep rips the ponds as necessary 
(about every two to four years).

17. In 2010, the Discharger also upgraded the WWTF’s sludge management system 
by adding a high-density polyethylene (HDPE) lined aerobic digester, a screw 
press, and asphalt pavement for further drying, handling, and removal of the 
sludge. The current plan is that biosolids will be hauled offsite and land applied 
by Jim Brisco Enterprises, Inc. at a land application area regulated by State 
Water Resources Control Board (State Water Board) Water Quality Order 2004-
0012-DWQ, General Waste Discharge Requirements for the Discharge of 
Biosolids To Land For Use as a Soil Amendment in Agricultural, Silvicultural, 
Horticultural, and Land Reclamation Activities. The existing unlined sludge drying 
beds remaining at the WWTF and are mostly not used. However, sludge drying 
beds (e.g., Sludge Beds 3, 4, 5, and 6) have been used in emergencies (e.g., 
when the single sludge screw press breaks down).

18. The following improvements are currently under consideration, or in progress for 
the WWTF:

a. Addition of a fourth influent pump;

b. Replacement of the existing surface aerators for the activated sludge 
aeration basin with fine bubble diffusers;

c. Addition of a new 65-foot diameter secondary clarifier for a total of three 
clarifiers at the WWTF; and

d. Addition of a new screw press to the existing sludge dewatering facilities 
for redundancy.

Industrial Pretreatment Considerations

19. Certain industrial wastes, when discharged to wastewater treatment facilities 
without adequate controls, may cause one or more of the following problems:

a. Interference or Upset. Discharges of high volumes or concentrations of 
certain waste constituents can inhibit or interfere with proper operations, 
thereby impairing the WWTF’s ability to treat wastewater—and potentially 
preventing compliance with WDRs.

b. Sludge Management. Industrial wastes, particularly metals and other 
toxic constituents, can limit available sludge management alternatives, 
thereby increasing the cost of sludge management and disposal. 
Contaminated biosolids may also be unsuitable as a soil amendment.



Waste Discharge Requirements Order R5-2023-0046 6 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County

c. Pass-Through. Some industrial wastes may not receive adequate 
treatment and pass through the treatment system in concentrations that 
can could unreasonably degrade groundwater quality, affect the ability of 
wastewater to percolate into the soil, and/or prevent recycling of domestic 
wastewater.

d. Other Hazards. Additionally, the discharge of explosive, reactive, or 
corrosive wastes can cause damage to the wastewater collection system 
or the treatment works, as well as threaten the safety of workers and/or 
the general public.

20. The Discharger began implementing an Industrial Pretreatment Program in 1994 
to address consistent problems with the industrial waste discharges (primarily 
from food processors) to the WWTF (e.g., grease loading upsetting the biological 
treatment processes and sealing of the bottoms of the percolation/evaporation 
ponds). WDRs 95-200 states the program was effective in decreasing grease 
and organic matter in the waste stream and significantly decreased the likelihood 
of biological upsets at the treatment facility.

21. Currently, the City of Dinuba reportedly has one Significant Industrial User (SIU) 
that discharges to the City’s collection system, Ruiz Food Products, Inc. Monthly 
average of daily flows and monthly average of BOD5 readings for their discharge 
for 2021 and first 6.5 months of 2022 are summarized in Table 5 below. The 
number in parentheses in the top portion of each cell is the number of months. 
The number in parentheses in the bottom portion of each cell is the range of 
values.

Table 5 - Flow and BOD From Ruiz Food Products, Inc.

2021 2022
Monthly Average Flow 

(gpd)
220,000 (12)

(180,000 -248,000)
199,000 (7)

(180,000 – 213,000)
Monthly Average BOD5 

(mg/L)
775 (12)

(411 – 2,069)
580 (7)

(453 -705)

22. Based on available information, the City of Dinuba has an Industrial Pretreatment 
Program; however, it is unclear if the program is adequate to meet the Facility’s 
needs, and to prevent the various potential issues associated with discharges of 
industrial waste to the WWTF. Therefore, these WDRs require the Discharger to 
conduct an evaluation of the City’s current Industrial Pretreatment Program and 
either demonstrate it is adequate to meet the WWTF’s needs or provide a work 
plan for updating the City’s Industrial Pretreatment Program. 



Waste Discharge Requirements Order R5-2023-0046 7 
City of Dinuba 
Dinuba Wastewater Treatment Facility 
Tulare County

Site-Specific Conditions

Topography, Climate and Land Use

23. The site elevation at the WWTF is approximately 318 to 325 feet above mean 
sea level and is mostly flat. The maximum slope of around 6% occurs at the side 
slope of the former landfill (see Attachment C). The soils below the site are 
primarily Delhi loamy sand (62.9%) on the western side of the site, Flamen loam 
(8.2%) along the eastern border of the site, and Hanford sandy loam (28.9%) 
between the other two areas, according to the Web Soil Survey published by the 
United States Department of Agriculture, Natural Resources Conservation 
Service. As part of the water balance for the February 2022 RWD, RWD 
estimated a percolation rate for each of the twelve ponds, then computed an 
area-weighted average percolation rate of approximately 2.65 inches per day.

24. The Dinuba WWTF is in a semi-arid climate characterized by hot, dry summers 
and cool winters. The rainy season generally extends from October through April. 
Based on the data from the nearest, similar California Irrigation Management 
System (CIMIS) station (Station 39- Parlier), the area has an annual average 
(1984-2022) precipitation of 10.5 inches, and an average reference 
evapotranspiration (ET) of 54 inches per year. According to the Federal 
Emergency Management Agency's (FEMA) Flood Insurance Rate Map
(https://msc.fema.gov/portal), the Facility is not located within a 100-year 
floodplain.

25. Land uses in the vicinity include a golf course on city-owned land, deciduous 
crops, vineyards, citrus and subtropical crops, and pasture. Residential 
development for the City is moving west. There is also a housing development 
bordering the west side of the golf course. 

Groundwater and Subsurface Conditions

26. The City obtains its source water from eight groundwater supply wells. Average 
source water quality data for selected parameters from the City’s 2017, 2019, 
and 2021 (the years that are available) Annual Drinking Water Quality Reports